

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2023-06-07 16:55:23  
Date of Next Testing: 2026-06-06 16:55:23  
Product Name: **Polypyrrole**  
CAS Number: 30604-81-0  
Specifications & Purity: conductivity 10-50S/cm (pressed pellet)  
Lot #: F2303713  
SKU #: **P476334**  
Analysis: **227605**

Parameter	Limit Values	Result
Pressed Pellet Doped Conductivity	10-50 (S/cm)	24.00000 S/cm
Water by Karl Fischer	0-1 (%)	0.50 %
Appearance(P476334)	Black Powder	black powder



John Su  
QA & QC Manager